
* Corresponding author.

1944-3994/1944-3986 © 2021 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2021.26867

216 (2021) 96–103
March

Co-treatment of mixed municipal sewage and landfill leachates via 
the hydrolytic acidification–sequencing batch reactors–membrane 
bioreactor process

Yulan Gaoa, Jie Yanga,b,*, Xinwei Songa, Dongmei Shena, Wanfen Wanga, Wei Liuc, 
Weimin Zhangc

aDepartment of Architecture and Civil Engineering, West Anhui University, Lu’an, Anhui 237012, China,  
email: yangjie6363@163.com (J. Yang) 
bSchool of Civil Engineering, Hefei University of Technology, Hefei, Anhui 230009, China 
cChina Metallurgical Group Corporation Lu’an Water Co., Ltd., Lu’an, Anhui 237000, China

Received 21 June 2020; Accepted 27 November 2020

a b s t r a c t
It is difficult and costly to treat landfill leachate, but combining a certain amount of landfill leach-
ate with proper scale of municipal sewage can reduce the burden of landfill leachate treatment in 
incineration plants, which can also supplement carbon source for municipal sewage plants with 
large amount of sewage and generally low C/N. In this study, the hydrolytic acidification (HA)–
sequencing batch reactors (SBR)–membrane bioreactor (MBR) was employed to treat mixed munic-
ipal sewage and landfill leachate, and the effect of the system on pollutant removal and membrane 
fouling development was investigated without any physical or chemical cleaning of the membrane. 
The results of the average COD, TN, NH3–N, total phosphorus, and turbidity removal rates of the 
HA-SBR-MBR process were 95.1%, 61.9%, 97.5%, 91.1%, and 99.2%, respectively, shown under the 
conditions of the leachate ratio of 0.17%, pH of 6.56–7.10, hydrolysis time of 12- and 6-h SBR operat-
ing cycle. Hence, the pollutant removal efficiencies and effluent quality of the HA-SBR-MBR system 
were found to be excellent under these conditions, and the membrane separation process enhanced 
the efficacy of the system. During the operation of the system, membrane modules were used to 
intermittently filter the supernatant during the late period of the settlement stage, which main-
tained the stability of the membrane’s filtration performance. The membrane fouling rate devel-
oped slowly, and the total membrane filtration resistance increased from the original 2.34 × 1012 to  
5.03 × 1012 m–1.

Keywords:  HA-SBR-MBR process; Landfill leachate; Membrane filtration resistance; Membrane 
fouling; Mixed municipal sewage

1. Introduction

The leachates produced by household waste in waste-
to-energy (W2E) power plants are mostly fresh leachates, 
which generally contain high and widely varying con-
centrations of organic matter that is highly biodegradable 
and rich in ammoniacal nitrogen, as well as a diversity of 

heavy metals. The treatment of these leachates via a single 
technique is very difficult and involves high overheads and 
operating costs. Furthermore, single-technique treatments 
are often inefficient, and the associated leachate processing 
equipment is also difficult to maintain. Secondary pollu-
tion caused by the concentrates that are produced by these 
treatments is also a severe problem [1–3]. At present, there is 



97Y. Gao et al. / Desalination and Water Treatment 216 (2021) 96–103

no uniform standard for the treatment of W2E power plant 
leachates in China or other countries. The most commonly 
used procedure for this purpose is “pretreatment + biolog-
ical treatment + advanced treatment”. The processed leach-
ate is then discharged or reused after the contaminant levels 
have been reduced to acceptable levels [4]. There have been 
many studies on combined leachate treatment processes 
centered around membrane bioreactor (MBR) technology 
[5–8], for example, biochemical treatment + MBR + mem-
brane treatment, MBR + membrane treatment/physico-
chemical treatment, advanced oxidation + MBR + advanced 
treatment, and hybrid membrane bioreactor technology. 
However, the C/N ratios of municipal sewage in China 
are generally low, and there are still many problems in 
the current nitrogen and phosphorus removal processes. 
For instance, the efficiency of denitrification processes is 
rather inconsistent, and the processes that mediate nitro-
gen removal and phosphorus removal both compete for 
carbon. These problems lead the focus of research on the 
optimization of operation strategies for municipal sewage 
plants. Therefore, many scholars have carried out studies on 
advanced sewage treatment methods, as well as upgrades 
and modifications for currently existing sewage treat-
ment plants; the results of these studies have been applied 
to good effect in real sewage treatment systems [9–12].

MBRs employ an efficient sewage treatment technol-
ogy that is capable of producing excellent effluent qual-
ity, high activated sludge concentrations, and minimal 
amounts of sludge residue while maintaining a compact 
footprint. Using MBRs thus is one of the most promis-
ing nitrogen and phosphorus removal methods [13–15]. 
However, comparative analyses on the efficiency of SBRs 
and MBRs in isolation [16–18] show that a combination of 
MBRs with conventional nitrogen and phosphorus removal 
processes (e.g., SBR, A2/O, intermittent-aeration activated 
sludge processes, oxidation ditch) greatly enhances the 
nitrogen and phosphorus removal efficiency for municipal 
sewage [19,20]. Adam et al. [19] combined A2/O with MBR 
and achieved high activated sludge concentrations, good 
effluent quality, and low sludge yield while maintaining a 
small footprint. These results drove the development of the 
A2/O-MBR process and increased the scaling of nitrogen/
phosphorus removal processes for sewage treatment [21,22].

Although, in the case of both landfill leachate treatment 
and municipal sewage treatment MBRs have shown good 
practical application effect, they often involve high oper-
ating costs and are plagued by membrane fouling issues 
[23]. Yuan et al. [24] studied the efficacy of the combined 
up-flow anaerobic sludge blanket–membrane bioreactor 
(UASB-MBR) process for the treatment of leachates from a 
W2E power plant in Jiangsu province at a rate of 150 m3/d. 
Their results demonstrated that the UASB process reduces 
the organic load of the landfill leachate, achieving a CODCr 
removal rate of 62.5%. Moreover, the MBR process proved to 
be very effective in removing ammoniacal nitrogen, keeping 
the effluent’s ammoniacal nitrogen levels below 30 mg/L. 
Therefore, the UASB-MBR process was able to improve the 
water quality of the W2E power plant’s leachates up to the 
third grade of the GB16889-2008 standard (Standard for 
Pollution Control on the Landfill Site of Municipal Solid 
Waste) at an operating cost of 3.16 $/m3. Zhang et al. [25]  

treated the leachates of a W2E power plant using a com-
bined treatment process, which consisted of pretreatment 
via precipitation and hydrolytic acidification (HA) followed 
by high-efficiency expanded granular sludge bed diges-
tion (EGSB), storage in an anaerobic tank, and finally an 
MBR-nanofiltration/reverse osmosis (NF/RO) process. In 
this way, they were able to reuse the effluent as a source 
of circulating cooling water while keeping the entirety of 
the process fully closed, without discharging any waste. In 
operation tests, they demonstrated that this process is sta-
ble and readily applicable for the treatment of W2E power 
plant leachates. The direct operating costs of this pro-
cess (excluding labor costs, equipment depreciation costs 
and maintenance costs) were approximately 3.58 $/m3.

Due to the large amount of municipal sewage, it can be 
used to buffer and dilute landfill leachates. Therefore, land-
fill leachates can be mixed in appropriate amounts with 
municipal sewage to adjust the C:N:P ratio and thus reduce 
the treatment load associated with W2E power plant leach-
ates while providing a supplementary source of carbon for 
sewage plants [26,27]. Chen et al. [28] used the inverted A2/O 
process to treat low-carbon municipal sewage. To address 
the poor denitrification capacity and suboptimal nitrogen/
phosphorus removal efficiencies of this process, as well as 
the flaws of current regulation techniques, they conducted 
experiments to improve the productivity of the denitri-
fication–regulation process: landfill leachate was added 
to municipal sewage (0.1%), the hydraulic retention time 
(HRT) of the primary sedimentation tank was reduced by 
2/3, sludge concentration was raised to 4,500 mg/L, aerobic 
stage 1 was set as the denitrification transition stage, and 
the reflux ratio was increased. In this way, they succeeded 
in increasing carbon availability by more than 15%. To 
ensure that the biological treatment process of the sewage 
plant will operate normally when landfill leachates and 
municipal sewage are co-processed, Hang [29] pretreated 
the leachate to reduce its ammoniacal nitrogen content and 
then combined the leachate and municipal sewage in vary-
ing proportions. They found that 1‰ FeCl3 and 20 g/L CaO 
increased the C/N and C/P values of the municipal sewage 
when it was mixed with pretreated leachate. In addition, 
aeration stripping of the coagulated leachate at room tem-
perature (20°C–25°C) for 6 h further increased the C/N and 
C/P values of the mixed sewage. Shi et al. [30] employed 
inverted A2/O to simultaneously perform carbon and nitro-
gen removal from landfill leachates and municipal sewage. 
Based on the results of orthogonal tests, they found that HRT 
is the most important factor in determining the efficiency 
of nitrogen and organic matter removal in mixed sewage.

Regarding Lu’an city in East China, a waste inciner-
ation power plant production for an average of 85 m3/d 
use “precipitation pretreatment + UASB anaerobic reac-
tor + adjust pool + two levels of A/O + ultrafiltration + two-
stage network tube reverse osmosis membrane system” 
process, which are complex and direct operation cost (not 
including labor, equipment depreciation, maintenance) is 
more than 4.30 $/m3. In addition, another mixed urban sew-
age treatment plant in the same region has a design scale 
of 40,000 m3/d in the first phase, and the actual operating 
capacity is only 0.8–12,000 m3/d, which is treated by the 
process of “hydrolysis acidification + improved oxidation 



Y. Gao et al. / Desalination and Water Treatment 216 (2021) 96–10398

ditch + coagulation + precipitation + filtration”. On account 
of the actual sewage treatment scale and inlet water quality 
are different from the design, the sewage treatment plant is 
in a long-term low-load operation state, and some treatment 
facilities fail to play a good role, resulting in the waste of 
equipment and energy consumption.

In this study, landfill leachate was combined with mixed 
municipal sewage according to local engineering prac-
tice, we combined HA pretreatment with membrane and 
SBR processes to improve the biodegradability of the sub-
sequent treatment of wastewater and improve the COD 
removal effect. The efficiency of the HA-SBR-MBR pro-
cess for the removal of organic matter, total nitrogen, total 
phosphorus, and other pollutants was monitored through-
out our experiment. In addition, the combination of SBR 
and MBR could give play to a series of advantages of SBR 
process, such as small floor area, strong impact resistance, 
high oxygen transfer efficiency, simple process, high micro-
bial activity, flexible operation, and easy to realize high 
automation [31]. At the same time, the efficient membrane 
interception would greatly improve the solid–liquid sep-
aration effect, strengthen the biological treatment effect of 

SBR, shorten the operating cycle of SBR, and obtain stable 
effluent. Moreover, membrane module in the late settlement 
stage to the suction filter of supernatant fluid, as the sus-
pended particles in the supernatant fluid and the sludge 
content is small, which could effectively reduce the mem-
brane fouling in separation process, the membrane compo-
nent cleaning and replacement frequency, and to maintain 
the stability of the membrane filtration performance, thus 
to reduce the operation cost of the system and provide 
the reference for the local actual project reconstruction.

2. Materials and methods
2.1. Experimental equipment

An integrated MBR was used in this experiment for 
which the system flow and experimental equipment are 
shown in Figs. 1a and b. The MBR and hydrolytic tank 
were both 200 mm × 350 mm × 800 mm plexiglass cuboids. 
The MBR was roughly partitioned into two by a partition-
ing plate; the membrane modules were installed in one 
partition and a stirring device was installed in the other. 
An air compressor and microporous plate aeration was 

(a)

(b)

(I) Raw water regulation basin; (II) Hydrolytic tank; (III) SBR tank; (1) Peristaltic pump; (2) Stirring device; (3) Partitioning plate; 
(4) Microporous aerator; (5) Membrane module; (6) Solenoid valve; (7) Di�erential pressure gauge; (8) Air compressor; (9) Over�ow pipe.

Fig. 1. (a) System flow chart and (b) experimental apparatus.



99Y. Gao et al. / Desalination and Water Treatment 216 (2021) 96–103

used to supply oxygen to the reactor, and the aeration rate 
was controlled by a rotameter. During the aeration reaction 
stage, an upflow formed on one side of the reactor whereas 
a downflow formed on the other side. This homogenized 
the aeration of the reactor and enhanced the mass transfer 
effect. To slow the rise in transmembrane pressure due to 
membrane fouling, the system was operated with a constant 
current and intermittent drawing [32]; the duration of the 
draw and idle modes was 8 and 2 min, respectively. The 
experimental membrane modules were made from poly-
vinylidene fluoride (PVDF) hollow fiber membranes with 
a pore size of 0.1 μm. The surface area of each membrane 
module was 0.50 m2, and there were three modules in total.

2.2. Experimental methods

The experiment was carried out in a sewage plant in 
Lu’an City, Anhui province, China, which the geograph-
ical coordinates were 116°31ʹ59ʹʹ E and 31°49ʹ32ʹʹ N. The 
sewage was taken from the collection well of the sewage 
plant, whereas the landfill leachate was taken from fresh 
leachates produced by a W2E power plant in Lu’an City, 
which the percolate rate was 0.17%. The water quality 
parameters of the mixed sewage are shown in Table 1.

Sludges from an operational sewage plant (anaerobic 
sludge from its hydrolytic tank and sludge residues from 
its secondary settlement pond) were used as seed sludge; 
anaerobic and aerobic acclimation of the sludge were car-
ried out in parallel. The sludge concentrations of the hydro-
lytic tank and SBR tank were approximately 10 and 4 g/L, 
respectively. The process flow of the HA-SBR-MBR pro-
cess was as follows: Regulation basin – Hydrolytic tank 
(12 h) – SBR tank (6 h). The fill time of the SBR was set to 
10 min and aeration was initiated at the same time as the fill. 
The durations of the react, settle, draw, and idle modes were 
4 h, 1 h, 50 min, and 10 min, respectively. The duration of 
each stage was controlled by time relays. The aeration rate, 
membrane flux, drainage ratio, and sludge age of this pro-
cess were 0.3 m3/h, 12 L/(m2 h), 1:2, and 12 d, respectively. 
Moreover, the membrane modules were not physically or 
chemically cleaned during the operation of this system, 
and the changes in the membrane filtration resistance of the 
system were monitored throughout the experiment. 

2.3. Analytical tools and methods

A Hach DRB200 digestor was used to quickly determine 
the chemical oxygen demand (COD), which was manufac-
tured by Hach Water Quality Analysis Instrument Co., Ltd., 
(Shanghai). Total nitrogen was measured via potassium 

persulfate oxidation–UV spectrophotometry. Ammoniacal 
nitrogen was measured using the salicylic acid method. 